

## **TEST REPORT**

Hardline Laboratory

Report No.: YA20015/2020

Page: 1 of 3 Date: FEB. 19, 2020

# SHANGHAI LANGFENG INDUSTRIALCO., LTD.

ROOM 910, BUILDING 6, LUXIANG ROAD 111, SHANGHAI, CHINA PC:201907

The following merchandise was submitted and identified by the applicant as:

Product Description: SAFETY GOGGLE

Style/Item No: SG-032

Manufacturer/Vender: JI PIN EYEWEAR CO., LTD.

Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: ANSI/ISEA Z87.1-2015 American National Standard for Occupational and

Educational Personal Eye and Face Protection Devices-

Section 5.2.1 Drop Ball Impact Resistance

Test Method & Result: --- Please refer to the following page(s) ---

Date of Receipt: FEB. 10, 2020

Testing Period: FEB. 10 ~ 19, 2020

--- See Next Page ---

Signed for and on behalf of SGS Taiwan Ltd.

Owen Cheng Manager

Testing site:

61, Kai-Fa Road, Nanzih Export Processing Zone, 81170, Kaohsiung, Taiwan

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested

SGS Taiwan Ltd. No.127, Wu Kung Road, New Taipei Industrial Park, New Taipei City, Taiwan /新北產業園區五工路127 號

Member of SGS Group



### **TEST REPORT**

Hardline Laboratory Report No.: YA20015/2020

Page: 2 of 3

### **Test Method & Result:**

ANSI/ISEA Z87.1-2015 American National Standard for Occupational and Educational Personal Eye and Face Protection Devices

#### Section

5.2.1 Drop Ball Impact Resistance

When tested in accordance with Section 9.6, the protector shall fail if any of the following occur when impacted by a 25.4 mm (1 in.) diameter steel ball when dropped from a height of 127 cm (50 in.):

- lens (lens only) fractures
- piece fully detached from the inner surface
- projectile penetrates the inner surface
- lens not retained

**Finding** 

<del>-</del>	
Sample	Test Result
01	Pass
02	Pass
03	Pass
04	Pass

#### Note

- 1. The content of this report is invalid if it is not presented as the entire report.
- 2. The statement of conformity is based on the test results, but does not include the measurement uncertainty.
- --- See Next Page ---



台灣檢驗科技股份有限公<mark>司 t (886-2) 2299-3279 f (886-2) 2299-2920 www.tw.sgs.com</mark>



# **TEST REPORT**

Hardline Laboratory

Report No.: YA20015/2020

Page: 3 of 3

### - Picture(s) -



Photo "A": Appearance of sample (front view)



Photo "B": Appearance of sample (side view)

--- End of Report ---

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested SGS Taiwan Ltd. No.127, Wu Kung Road, New Taipei Industrial Park, New Taipei City, Taiwan /新北產業園區五工路 127 號

台灣檢驗科技股份有限公司 t (886-2) 2299-3279 f (886-2) 2299-2920 www.tw.sgs.com